



FSN34100LM2. D 2024/03/12  
B01

FSN34100LM2		NOTE:When ordering spare parts.Please state the part name and part number.					
Item	Part NO.	Description	Q'ty	Item	Part NO.	Description	Q'ty
1	100009	Screw.Flat Hd,M8*25	1	50	100683	Bushing	1
2	107014	Exhaust Bushing	1	51	104418	Contact Arm Cover	1
3	104075	Exhaust Cover	1	52	101394	No Mar Pad	(2)
4	100013	Exhaust Filter	1	53	106071	Screw Socket Hd M6*18	1
5	100208	Screw Socket Hd M6*35	4	54	107801	Steel Channel	1
6	107009	Cylinder Cap Unit	1	*55	107793	Magazine	1
7	101332	Spacer Exhaust	1	56	107803	Steel Rod (A)	2
8	107016	Piston Stop	1	58	107789	Steel Channel	1
9	101306	Spring	1	59	100301	Screw Socket Hd M5*10	1
10	101312	O-Ring	1	60	107781	Cover, Magazine	1
11	101310	Head Valve Piston	1	61	107788	Nail Stopper	1
12	101311	O-Ring	1	62	100571	Anchor Block Lock Nut	1
13	101316	Cylinder Seal	1	63	101330	Screw M5 x 12	1
14	107008	Cylinder	1	64	107784	Check Pawl	1
15	101320	O-Ring	1	65	107808	Pin	1
16	101318	Cylinder Ring	1	*66	107093	Spring, Feed Piston	1
17	101319	O-Ring	1	67	100174	Roll Pin	1
18	101322	Check Valve	1	68	107783	Pusher Pawl	1
*19	104419	Main Piston Unit	1	69	105836	Compression Spring	1
20	107160	O-Ring	1	70	107782	Pusher	1
*21	101323	Bumper	1	71	107023	Piston	(1)
22	103443	Cylinder Cap Seal	1	72	107022	Trigger Block Frame	(1)
23	104426	Frame	1	73	104830	Pin, Roll	(2)
24	100966	Spring Pin	2	74	100389	Spring	(1)
25	101354	O-Ring	1	75	100450	Seq. Trigger Valve	(1)
26	104421	Nose	1	76	100386	Seq. Trigger Unit	(1)
27	106097	Roll Pin	(2)	77	120220	RCVA3 remote Valve kit	1
28	100188	Screw Socket Hd M8*30	4	78	108437	Long Magazine Unit	1
29	106092	Spring, Contact Arm	(1)	79	100453	Seq.Trigger Valve Assy.	(1)
30	106076	Nut M6	3	80	108579	Contact Arm Assembly	(1)
31	104410	Contact Arm	(1)	81	108580	Pusher Assembly	1
32	101387	Steel ball	(1)	82	106457	Trigger Block Kit	(1)
33	101388	Compression Spring	(1)	83	100063	Trigger Valve Unit (C.T)	(1)
34	101389	Adjust dial	(1)	84	100067	Trigger Unit (C.T)	(1)
35	106099	Contact Bolt	(1)	85	103184	Coupler	(1)
36	101391	O-Ring	(1)	MOQ for items in the following categories is 10pcs, order quantities under 10pcs for these items will be adjusted accordingly			
37	107786	Lower Contact Arm	(1)	1. Orings – not included in the oring kits			
38	104097	E-Ring	(1)	2. Screws, bolts			
39	107003	Contact Arm Guide	(1)	3. Pins - roll pin, solid pins			
40	100681	Hex.Soc.Hd.Bolt	2	4. Standard washers – not special washers.			
41	100046	Plain Washer	3	5. Nuts			
42	103027	Seal	3				
43	103029	Washer	3				
44	101096	Nut, Elastic Stop M5	2				
45	104428	Positioning sheet	1				
46	100638	Washer	3				
47	100568	Screw Socket Hd M5*30	2				
48	100327	O-Ring	1				
49	101872	End Cap	1				

FSN34100LM2.B01D

Ver : FSN34100LM2.010D